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Applicant information

Order placed by:
Address:
Sample for test selected by:

Alvarion Ltd
21A Habarzel str, Tel-Aviv, 69710, Israel
The customer

The date of test: January 2008
Equipment under test information
Description of Equipment Under Test (EUT): Wireless Access BreezeMAX 3.65
Model: BMAX-CPE-Si-TDD-E-3.x
Serial Number: NA
Manufactured by: Alvarion Ltd
Test performance
Location: SII EMC Section
Purpose of test: Apparatus compliance verification in accordance with emission
requirements

Test specifications: 47CFR part 15, part 90, part 2 §§ 2.1049, 2.1053, part 1 §1.1310

This Test Report contains 54 pages
and may be used only in full.

This Test Report applies only to the specimen tested and may not
be applied to other specimens of the same product.
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3. Summary of test:

The EUT was found to be in compliance with requirements of: 47CFR Part 15 §§ 15.207 and
15.209, part 90, §§ 90.1321, 90.1323 and part 2 §§ 2.1049, 2.1055.

Parameter Subclasses

Transmitter characteristics
99% Occupied bandwidth 2.1049
EIRP radiated power 90.1321(a)
Peak EIRP power density 90.1321(a)
Spurious emissions at antenna terminal 90.1323
Spurious emissions radiated 90.1323
Frequency stability 2.1055
AC main conducted emissions 15.207
Radiated emissions 15.209

Test performed by: Mr. Michael Feldman test technician

Test report prepared by: Mr. Michael Feldman test technician

Test report approved by: Mr. Yuri Rozenberg. Head of EMC Branch W\
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4. Equipment under test description.

*The customer provided description.
4.1  General description

The EUT, a TDD system is a part of a point-to-multipoint communication system, operating at 3.65
GHz band (3650-3675 MHz) with OFDM modulation. Channel spacing is 3.5 MHz and SMHz.

The self install Si CPE is a compact Subscribe Unit (SU) that is intended for indoor installation. The
Si CPE includes embedded capabilities and supplementary tools that support easy installation by a
non-professional user. The system supports up to 12 Mbps data rates for 10/100 Base-T (Ethernet)
The Si CPE contains the 6 element beam switching antenna, covers 360 degree physically. At given
time slot only one element out of six elements is selected according to internal algorithm, giving 60°
coverage one at given time slot. When external antenna is attached to the unit, the number of antenna
elements becomes 7, and the antenna selection algorithm applies now to 7 antennas elements. Usually
the external antenna will be selected as it has the best Rx signal level

EUT technical characteristics

Transmitter technical characteristics. Note
Stand-alone/fixed use
Assigned frequency range 3650 — 3700 MHz
Operating frequency range | 3650 — 3675 MHz
RF channel spacing 3.5 MHz, 5 MHz
Maximum rated output power | 23 dBm At transmitter 50 Q RF
output connector
Antenna connection Connector: SMA External antenna
Transmitter 99% power
bandwidth 3.5 MHz, 5 MHz
Type of modulation BPSK, 4QAM, 16QAM, 64QAM
Type of multiplexing OFDM
Modulating test signal
(baseband) PRBS
Maximum transmitter duty 50 04
cycle in normal use °
Transmitter duty cycle supplied 100 %
for test °
Antenna information
Type Manufacturer Model Gain
External Pointing 3.3 - 3.8GHz window antenna 14dBi
Internal Alvarion TS Switching 3.3-3.8GHz 9dBi
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4.1.1 Environmental evaluation and exposure limit according to FCC 90.1217 part 1, §1.1307,
81.1310

Limit for power density for general population/uncontrolled exposure is 1(mW/cm?) or

10 (W/ cm?).

The power density calculation is S = (Pt /4w 1°).

Where

Pt - The transmitted power (EIRP) (mW)

r - The distance from the unit. (cm)

The 1(mW/cm?) limit can be calculated from the above based on the following data:

Pt- the transmitted power whish is equal to the maximum EIRP:

33.8 dBm = 2399 mW for 3.5 MHz EBW and

34.0 dBm = 2512 mW for 5.0 MHz EBW.

Minimum allowed RF safety distance “r”, where RF exposure limits may not be exceeded:
SQRT(2512/4m) is more than 14 cm from the unit antenna at 5 MHz EBW
SQRT(2399/4m) is more than 13.8 cm from the unit antenna at 3.5 MHz EBW

Peak power density at worse case distance 20 cm is = Pt/4nr*> = 2.51 W/4n*0.22 = 4.99 W/m?
That is less than 10 W/m? power density limit.

4.2  EUT test configuration

Indoor unit Power supply I

110 - 240 VAC

Fig. 1 Subscriber unit test setup.
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5. Test results
5.1 Transmitter characteristics
5.1.1 99% Occupied bandwidth according to § 2.1049

Method of measurement
Operating Frequency Range
Ambient Temperature 22° C

ANSI 63.4 §13.1.7
3.650 — 3.675 GHz
Relative Humidity 56%

Air Pressure 1011 hPa

Emissions bandwidth 3.5 MHz

Carrier frequency Measured c_)ccupled Reference to plot
bandwidth,
MHz number
MHz
3651.75 3.267 #1
3662 3.267 #2
3673.25 3.255 #3

Emissions bandwidth 5.0 MHz

Carrier frequency Measured (_)ccupled Reference to plot
bandwidth,
MHz number
MHz

3652.5 4.717 #4
3662 4.717 #5

3672.5 4.700 #6

TEST PROCEDURE

The measurements were performed in normal (transmitting) mode at all transmitted carrier (channel)
frequencies of the 3.650 — 3.675 GHz frequency range under maximum data transfer bit rate. The EUT
RF output was connected to the Spectrum Analyzer through appropriate attenuator and accounted with
cable loss in SA settings.

TEST EQUIPMENT USED:

1 2 3
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99% occupied bandwidth test results.
3.5 MHz bandwidth

ATTEN 10dE VAVG 100 AMER 1.50d4E ATTEN 10dE VAVG 100 2 MER . 16dE
REL  24.5cBm 10dB/ 3.267MHz RL  24.5dBm 10dB/ 3.267HHz
OCCURIED N e DT T
oce | es Joo ?U‘WMWW Wm“ e il
Dl ey i ‘ \ D 3 zequEz ’ \
R o R [ "
AL el [Py ot gyt Pttty o, |
CENTER 3. 651750GHZ SPAN  7.000MHZ CENTER 3.662000GHz SPAN  7.000MHz
*REW  30kHz VEW  100kHz SUP 50, C0ms SREW  30kHz VEW  100kHz SUP  50.0ms
Plot # 1. Carrier Frequency 3651.75 MHz Plot # 2. Carrier Frequency 3662 MHz
ATTEN 10dB VAVG 100 AMKR . 66dB
RL  24.5dBm 1048/ 3.255MHz
SCCURIED RS PV e e
socc| 99 oo ?’H‘M 4
D FzcgmEe ( |
R [ e i
I.,m-w\o—."“di-"hf"“"w b ety
CENTER 3.673250GHz SPAN  7.000MEz
*REW  30kHz VEW  100kHz SWP  50.0ms

Plot # 3. Carrier Frequency 3673.25 MHz
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5.0 MHz bandwidth

ATTEN 10dE VAVG 100 A MEE &.50dE
RL 24.5dBm 10dE/ 4.7ZMHz

OCCTRTED E ]
socc| 99 oo #WW m“f

=]

4. 71 {MH= / \

CENTER 3.65250GHz SPAN 10.00MH=z
*REW 100kHz VEW 300kHz SUP 50, Oms

Plot # 4. Carrier Frequency 3652.5 MHz

ATTEN 10dE VAVG 100 A MEE - 50dE
RL 24.5dBm 10dE/ 4.70MHz

OCCURTED B I T
s0cc | esloo #WW [

=]

4. 700MH=z f \

|t T T
CENTER 3.67250GHz SPAN 10.00MH=
*EEW  100kHz VEV  300kEz SVP 50.0ms

Plot # 6. Carrier Frequency 3672.5 MHz

ATTEN 10dB VAVG 65 AMER 1.00dB
RL 24.5dEm 10dEB/ 4.72MHz

2 PR e o s

=

4., 71THHz f \

"
WW“'W Firasghd
CENTER 3.66200GHz SPAN  10.00MHz
*REW  100kHz VEW  300kHz SWP  50.0ws

Plot # 5. Carrier Frequency 3662 MHz
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5.1.2 EIRP output power test § 90.1321(a)

3.650 -3.675 GHz
Relative Humidity

Operating Frequency Range

Ambient Temperature 23° C 49% Air Pressure 1009 hPa

The following power limits apply to the 3650 — 3675 MHz band:

Base and fixed stations are limited to 25 watts/25 MHz equivalent isotropically radiated power
(EIRP). In any event, the peak EIRP power density shall not exceed 1 Watt in any one
megahertz slice of spectrum .

EBW 3.5 MHz
Carrier Measured Calculated EIRP | Calculated EIRP FCC EIRP
frequency output power. power. power. power limit Reference to
Internal antenna | External antenna plot number
MHz dBm dBm dBm dBm
3651.75 22.8 31.8 33.8 354 #7
3662.0 22.7 31.7 33.7 354 #38
3673.25 22.7 31.7 33.7 35.4 #9
EBW 5.0 MHz
Carrier Measured Calculated EIRP | Calculated EIRP FCC EIRP
frequency output power. power. power. power limit | Reference to
Internal antenna | External antenna plot number
MHz dBm dBm dBm dBm
3652.5 22.8 31.8 33.8 37.0 #10
3662.0 22.8 31.8 33.8 37.0 #11
3672.5 23.0 32.0 34.0 37.0 #12
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TEST PROCEDURE

Measurements of EIRP output power were performed with the maximum declare output power
(23 dBm) that is under FCC section 90.1321 limit for both antenna and EBW options.
Calculation of total EIRP output power was performed as follows:

Plot result + Internal antenna gain (9 dBi).

Plot result + External antenna gain — 3 dB cable loss (14 dBi — 3).

The measurements were performed in normal (transmitting) mode at all transmitted carrier
(channel) frequencies of the 3.650 — 3.675 GHz frequency range under maximum data
transfer bit rate. The EUT RF output was connected to the Spectrum Analyzer through
appropriate attenuator and accounted with cable loss in SA settings.

TEST EQUIPMENT USED:

1 2 3
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Peak output power test results.

3.5 MHz bandwidth

i Agilent  15:58:35 Jan 17,2008 R T

Ref32 dBm Atten 15dB_ Ext PG 24.5 dB

Peak

Log
10

dB/

PAvy

10

Center 3.652 GHz Span7 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

Channel Power

22.82 dBm /3.2670 MHz

Power Spectral Density
-42.32 dBm/Hz

Plot # 7. Carrier Frequency 3651.75 MHz

% Agilent  1E:03:33 Jan 17, 2008 R T

Ref32 dBm Atten 15 dB__Ext PG 245 dB
Peak
Log
10
dB/

PAvy
10

Center 3.673 GHz Span 7 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

Channel Power

22.67 dBm /3.2670 MHz

Pawer Spectral Density
-42.47 dBm/Hz

Plot # 9. Carrier Frequency 3673.25 MHz

% Agilent  1E:01:55 Jan 17, 2008 R T

Ref32 dBm Atten 15 dB__Ext PG 245 dB
Peak
Log
10
dB/

PAvy
10

Center 3.662 GHz Span 7 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

Channel Power

22.66 dBm /3.2670 MHz

Pawer Spectral Density
-42.48 dBm/Hz

Plot # 8. Carrier Frequency 3662 MHz
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5.0 MHz bandwidth

i Agilent  16:28:33 Jan 17,2008 R T

Ref32 dBm Atten 15dB_ Ext PG 24.5 dB

Peak

Log
10

dB/

PAvy

10

Center 3.652 GHz Span 10 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

Channel Power

22.80 dBm /4.7170 MHz

Power Spectral Density
-43.94 dBm/Hz

Plot # 10. Carrier Frequency 3652.5 MHz

i Agilenf  18:31:39 Jan 17, 2008 E T
Ref 32 dBm Atten 15 dB__ Ext PG 24.5 dB
Peak
Loy
10
aB/
PAvg
10

Center 3.672 GHz
#Res BW 1 MHz #VBW 3 MHz

Span 9.964 MHz
Sweep 5 ms (401 pts)

Channel Power

22.96 dBm /4.7000 MHz

FPawer Spectral Density

-43.76 dBm/Hz

Plot # 12. Carrier Frequency 3672.5 MHz

3 Agilent  18:23:48 Jan 17,2008 ROT

Ref32 dBm Atten 15dB_ Ext PG 24.5 dB
Peak

Log
10

dB/

PAvy

10

Center 3.662 GHz Span 10 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

Channel Power

22.81 dBm /4.7170 MHz

Power Spectral Density
-43.93 dBm/Hz

Plot # 11. Carrier Frequency 3662 MHz
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5.1.3 Peak EIRP power density test § 90.1321(a)

Operating Frequency Range
Ambient Temperature 23° C

3.650 — 3.675 GHz

Relative Humidity

49%

The following power limits apply to the 3650 — 3675 MHz band:
Base and fixed stations are limited to 25 watts/25 MHz equivalent isotropically radiated power
(EIRP). In any event, the peak EIRP power density shall not exceed 1 Watt in any one

megabhertz slice of spectrum.

Air Pressure

1009 hPa

EBW 3.5 MHz
Carrier Measured Calculated peal_< Calculated peal_< FCC peak
frequency peak power EIRP power density. | EIRP power density. EIRI? power Reference to
density Internal antenna External antenna density limit | plot number
MHz
dBm dBm/ MHz dBm/ MHz dBm
3651.75 13.1 22.1 24.1 30.0 #13
3662.0 13.3 22.3 24.3 30.0 #14
3673.25 13.2 22.2 24.2 30.0 #15
EBW 5.0 MHz
Carrier Measured Calculated peal_< Calculated peal_< FCC peak
frequency peak power EIRP power density. | EIRP power density. EIRI? power Reference to
density Internal antenna External antenna density limit | plot number
MHz
dBm dBm/ MHz dBm/ MHz dBm
3652.5 11.3 20.3 22.3 30.0 #16
3662.0 11.3 20.3 22.3 30.0 #17
3672.5 11.8 20.8 22.8 30.0 #18
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TEST PROCEDURE

Measurements of peak EIRP power density were performed with the maximum declare output
power (23 dBm) that is under FCC section 90.1321 limit for both antenna and EBW options.
Calculation of total EIRP power density was performed as follows:

Plot result + Internal antenna gain (9 dBi).

Plot result + External antenna gain — 3 dB cable loss (14 dBi — 3).

The measurements were performed in normal (transmitting) mode at all transmitted carrier
(channel) frequencies of the 3.650 — 3.675 GHz frequency range under maximum data transfer
bit rate. The EUT RF output was connected to the Spectrum Analyzer through appropriate
attenuator and accounted with cable loss in SA settings.

TEST EQUIPMENT USED:

1 2 3
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ATTEN  10dB VIVG 100 MKR  13.17dEw ATTEN  10dB VIVG 100 EER  13.33dBm
RL  24.5dBm 1048/ 3.652613GHz RL  24.5¢Bm 1048/ 3.662525GHz
wwu««quw MM WW* A " “"‘W«M
EEE HER
3.6536 GHE Sresdsge’™ | omb

=]

o

" =)

10

i .

CENTER
TREW

Plot # 13. Carrier Frequency 3651.75 MHz

3.651750GHE

1.0MHz

VBT 3.0MHz

SF AN 7.000MHz
SWP 50. Oms

LTTEN 10dB VAVG 100 MKR  13.17dBm
RL  24.5dEm 10dES/ 3. 674183GHE
MW v
TER
3.6741 GHE
D 1;:;}.2 dFm
R
CENTER 3.673250GHz SPAN  7.000MHZ
*REW  1.0MHz VEV  3.0MHz SUP  50.0ws

Plot # 15. Carrier Frequency 3673.25 MHz

CENTEER 3.662000GHz SPAN 7.000MHz
*REW 1.0MHz VEW 3.0MHzZ =100 50, 0ms

Plot # 14. Carrier Frequency 3662 MHz
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FCC ID: LKT-BMAX-SI36

LTTEN 10dB VAIVG 100 MKR  11.33dBm LTTEN 10dB VIVG 59 MER  11.33dBEm
RL  24.5dBEm 10dB/ 3.65345GHz RL  24.5dBm 10dB/ 3.66312GHz
MWWMW% M‘M ¥ s v M
TER R AR I
3.65345 ] GHz [ 3.566912 GHz [t
D 11.3:/fdm o 11.3:J/’dm \
R R [
CENTER 3.65250GHZ SPAN  10.00MHzZ CENTER 3.662006Hz SPAN  10.00MHz
*REW  1.0MHz VEU  3.0MHz SWP  50.0ms +*REW  1.0MHz VEW  3.0MHz SUP  50.0ms

Plot # 16. Carrier Frequency 3652.5 MHz

ATTEN 10dB VAVG 100 MER  11.83dBm
RL  24.5dBm 1048/ 3.67362GHz
Y NMM

TIRE

3.67362 | GHz P,
b iTE rﬂrﬂ‘dm
R [

CENTER 3.67250GHE SPAN  10.00MHz
*REW  1.0MHz VEW  3.0HHz SWP  50.0ms

Plot # 18. Carrier Frequency 3672.5 MHz

Plot # 17. Carrier Frequency 3662 MHz
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Title: BreezeMax 3.65 Broadband Wireless Access System

Model: BMAX-CPE-Si-TDD-E-3.x FCC ID: LKT-BMAX-SI36

5.1.3 Spurious emissions at antenna terminal 88 90.1323, 2.1051

Operating Frequency Range
Ambient Temperature 21°C

3.650-3.675 GHz
Relative Humidity

Air Pressure

1009 hPa

The frequency spectrum was investigated from the lowest radio frequency signal generated in
the equipment, without going below 9 kHz, up to the tenth harmonic of the highest fundamental
frequency. The emission levels of the EUT in peak mode more than 20 dB lower than the
specified limit were not recorded in the tables.

EBW 3.5 MHz, Carrier frequency — 3651.75 MHz.

Frequency, | Spurious emission Spurious emissions Margin Reference to plot
level, calculated limit, Aumber
MHz dBm dBm dB
3650 -17.9 -13 4.9 #22
3653.5 -20.1 -13 7.1 #24
Carrier frequency — 3662 MHz.
Frequency, | Spurious emission Spurious emissions Margin Reference to plot
level, calculated limit, Aumber
MHz dBm dBm dB
3660.25 -16.9 -13 3.9 #30
3663.75 -17.4 -13 4.4 #32
Carrier frequency — 3673.25 MHz.
Frequency, | Spurious emission Spurious emissions Margin Reference to plot
level, calculated limit, Aumber
MHz dBm dBm dB
3671.5 -15.3 -13 23 #38
3676 -16.2 -13 32 #40

Measured results not noted in the tables above presented:

In 5 — 3660 MHz band present in plots ## 19, 20; ## 27, 28; ## 35, 36

In 3660 — 37000 MHz band present in plots ## 25, 26; ## 33, 34; ## 41, 42
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Title: BreezeMax 3.65 Broadband Wireless Access System
Model: BMAX-CPE-Si-TDD-E-3.x

FCC ID: LKT-BMAX-SI36

EBW 5.0 MHz, Carrier frequency — 3652.5 MHz.

Frequency, | Spurious emission Spurious emissions Margin Reference to
level, calculated limit, lot number
MHz dBm dBm dB P
3650 -22.8 -13 9.8 #49
3655 -24.5 -13 11.5 #51
Carrier frequency — 3662 MHz.
Frequency, | Spurious emission Spurious emissions Margin Reference to
level, calculated limit, lot number
MHz dBm dBm dB P
3659.5 -22.9 -13 -9.9 #57
3664.5 -24.7 -13 -11.7 #59
Carrier frequency — 3672.5 MHz.
Frequency, | Spurious emission Spurious emissions Margin Reference to
level, calculated limit, lot number
MHz dBm dBm dB P
3670 -22.9 -13 9.9 #65
3675 -24.2 -13 -11.2 #67

Measured results not noted in the tables above presented;

In 5 — 3660 MHz band present in plots ## 43 - 45; ## 52, 53; ## 60, 61

In 3660 — 37000 MHz band present in plots ## 50, 51; ## 58, 59; ## 66, 67
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Title: BreezeMax 3.65 Broadband Wireless Access System

Model: BMAX-CPE-Si-TDD-E-3.x FCC ID: LKT-BMAX-SI36
LIMIT

For operation in the 3650 — 3700 MHz band, the power of any emissions outside the licensee’s
frequency band(s) of operation shall be attenuated below the transmitter power (P) within the
licensed band(s) of operation, measured in watts, by at least 43+10Log(P) dB =-13 dBm.

TEST PROCEDURE

The measurements were performed in normal (transmit) mode at maximum allowed output
power at all transmitted carrier (channel) frequencies of the 3650 - 3675 MHz frequency range
under maximum data transfer bit rate. The EUT RF output was connected to the Spectrum
Analyzer through appropriate attenuator and accounted with cable loss in SA settings.

TEST EQUIPMENT USED:

1 2 3 9

42 Chaim Levanon St. Tel-Aviv 69977 Israel. Management: Tel: 972-3-6467800 Fax: 972-3-6467779 www.sii.org.il
Electronics: Tel: 972-3-6465050 Fax: 972-3-7454026 - Alarms Systems Section: Tel: 972-3-6465370 Fax: 972-3-6467262



~
3

/1;;)\ THE STANDARDS INSTITUTION OF ISRAEL  (Bectonics & Totmaties Laboratory)

Test report No: 8812307227 Page 20 of 54 Pages
Title: BreezeMax 3.65 Broadband Wireless Access System
Model: BMAX-CPE-Si-TDD-E-3.x FCC ID: LKT-BMAX-SI36

Spurious emissions at antenna terminal test results.

EBW 3.5 MHz Frequency carrier 3651.75MHz
ATTEN 104dE VAVG 100 MER  -50.53dEm ATTEN 10dE VAVG 100 MER  -46.33dBm
EL  Z4.5dEm 1048/ 107.5HHz BEL  24.5dBm 10dB/ 3.636GHE
TER TISPLAT TIng
107 . 4 HHz -13. dbm
D —zo.g3 dFm L
R 3
n W it
START 5.0MHZ STOP 1.0000GHzZ START 1.000GHz STOP 3.645GHz
*REW 1.0MHz VEW  3.0MHz SWP  50.0ms "REW 1.0HHz WBW  3.0MHz SWP  53.0ms
Plot # 19 Plot # 20
ALTTEN 10dE VAVG 100 MER  10.67dBm
EL  24.5dBm 10dE/ 3. 640050GHz LTTEN 10dE VAVG 100
REL  24.5dEm 10dB/
IM
TER ¥
3. 549950 cHp L] CHANNET SOTR
b 1o.5 dEm o ACROFE 1.00MEz EW
b 'ToTay —[7.5dE
o LENSTTY ~77.[9dBw/ = o
o ﬂ‘“/f
B s y
W RWWM»»M 1 R i el ks L
PILLY, o sk ™
START 3. 645000GHz STOP 3. 650000GHz
+RET 1.0MHz VEW  3.0MHz SWP  50.0ms STLRT 3. 6490006H STOP 3. 650000GHz
*REW 100kHz VBW  a00kHzZ SWP  50.0ms
Plot # 21 Plot # 22.

External attenuator +cable loss = 24.5 dB
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Title: BreezeMax 3.65 Broadband Wireless Access System

FCC ID: LKT-BMAX-SI36

ATTEN 104E VAVG 100 HEER 10, 00dEm
EL 24.5dEm 10dE/ 3.653522GH

3.6575%8, GH

LN ) @%

-
START 3. 653500GH STOPR 3. 660000GH
*RET 1.0MHz VEW  3.0MHz SYP 50.0ms
Plot # 23
ATTEN 10dE VAVG 100 MER  -47.50dEm
RL  24.5dBm 106B/ 3. 671GHE
TEL
3.67 GHz
b —=F7.50 Em
R
L P Lottt A VR IRV IN PSR DOV ST
START 3. 660GHZ STOP 10.000GHz
*RET 1.0MHz VEW  3.0MHz SYP 130ms

Plot # 25

ATTEN 10dE VAVG 100
EL 24 .5dBm 10dE/

CHANNEL FOWHR
BCROGS 1.008fz EW
D rToTE —E0. 14

DENSITY -80.[LdBn/Hz

)33
WW'WW“ L L L e S

START 3.653500GH= STOP 3.654500GHz
*REW 100kHz VEW 300kHz SWP 50, Om=

Plot # 24

ATTEN 10dB VAVG 100 HKR  -39.00dBm
RL 24 . 5dBm 10dB/ 36.96GHzZ
TER
36.94 GHz
I —35.00 dEm
R
PTAYLYE W rd w»"“ﬁ
L e T . p)
START 10.00GHz STOP 37.00GHz
*REW  1.0MEHz VEW  3.0MHz SWP  540ms

Plot # 26
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Frequency carrier 3662 MHz

LTTEN 1068 VAVG 100 MER  -51.00dEm
RL  24.5cBm 10dB/ 953. 6HHz

WER

053, HHz=
D —ET.a0 EiET)
]

WP PRPPI sttt

START 5.0MHz STOR 1.0000GHz
*REW  1.0MHe YEW  3.0MHz SUE  50.0ms

Plot # 27.

ATTEH 10dB VAVG 100 MER  10.50dEm
RL  24.5dBm 1048/ 3.66022GHz

TER

3.56022 GHz
D 9E.5 Bl ¥

”‘,,r"-f
R M’ﬂ
e
WW

START 3.65000GHz STOP  3.66025GHz

*REV  1.0MHz VEW  3.0MHz WP 50.0ms

Plot # 29

ATTEN 10dB VAVG 100 MER  11.00cEm
RL  24.S5dBm 1048/ 3.663750GHz

TRE

3. 6697 GHE
D13 2
. th

[ty
W""\'«W

START  3.663750GHz STOP  3.670000GHz
FREW  1.0MHz VBN 3.0MHz SWF 50.0ms

Plot # 31

ATTEN 10dE VAVG 100 MER  -46.00dEm
RL  24.5dBm 10dBS 3. 650GHE
TER
3,85 GHz
L =T ] EiEm
R
T T s hd W
START 1.000GHz= STOR 3. AENGHE
*REU  1.0MHe VEW  3.0MHz SUP 50.0ms
Plot # 28
ATTEN 10dE VAVG 100
RL  24.5dBm 104B/
[CHINYEL TOWHE
LACROZS 1.00MEz EU
D mToTa —f6.5dn
LENS ITY ~76./9dEw/ Hz 1
R n PRRTY] IFE PR YT MW
[NPRPAPIR EYIN VY SRV (TR TR T S S
START 3. AE9250GHE STOR 3. AEN25NGHE
*REU  100kHe VEW  300KHz SUP 50.0ms
Plot # 30
LTTEN 10dE VAVG 100
BL  24.5dBm 1048/
CHANHEL POWHE
LCROZS 1.00MEz EU
D ToTay —[7- 4dE
DENS ITY ~77.[3dEw/ Hz
A N .
Wy m 7 T W TRETYRTH IS Pre NPT
START 3. 663750GHE STOD 3. 664750GHE
*REW  100kH= YBW  300kHz SWE 50.0ms

Plot # 32
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FCC ID: LKT-BMAX-SI36

ATTEN 104E VAVG 100 MKR  -46.33dBm

RL  24.5dBm 10dB/ 3.670GHz

TRE

3. 670 GHz
D 7593 EizT
R

B e B e A

START 3. 670GHz STOP 10.000GHz
*REW 1.0MHz VEW  3.0MHz SYP  130ms

Plot # 33

Frequency carrier 3673.25 MHz

LTTEH 10dB VAVG 100 MKR  -51.50dBm
RL  24.5dBm 10dB/ 63, OMHz

TRR

53.0| MH]Y
D I—=1.90 EE
R

T i T s

START 5.0MHz STOP 1.0000GHz

*RET 1.0MH=z

VBW 3.0MHz

Plot # 35

3P 50.0ms

ATTEN 10dB VWG 100 MER  10.57dBm
EL  Z4.5dBm 10dE/ 3.671500GHz

TEE,

3.671500 GH M"”
b 1o.e] B

A)J”‘)’
E
AMM

MWWWWW

START 3.665000GH 5TOF 3.671500GHz
SREW 1.0MHz VEW  3.0MHz SWP  50.0ms

Plot # 37

ATTEN 10dE VAVG 100 MER  -39.17dBm
RL  24.5dBm 10dB/ 36.82GHz
TR
36,83 GHz
D =35 A7 EiZT
R
" PRV W%MM
e R i S [ pp—
START 10.00GHz STOP 37.00GHz
*REW 1.0MHz VEW  3.0MHz P 540ws
Plot # 34
ATTEN 10dE VAVG 100 MER  -40.50dEm
RL  24.5dBm 1048/ 3.607GHZ
TEER
3. 607 GHz
D —qo.go EIET)
R
)
b — SR AU
START 1.000GHz STOP 3.665GHEZ
*REW 1.0MHz YBY  3.0MHz SUP  50.0ms
Plot # 36
ATTEN 10dE VIVG 100
RL  24.5dBm 1048/
CHINHEL POWHE
RCROGS 1.000fz B
D mroTay —[[E.3dE
DENSTTY ~75.[idBw/ §z
N WP s

T T T e T T LU A K i

START 3.670500GHz STOP 3.671500GH=
*REW 100kH=z YEW 300kHz SWP 50, Oz

Plot # 38
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ATTEN 104E VAVG 100 HEER 10, 67dEm
EL 24.5dEm 10dE/ 3.675025GH

TRE,
3.67 D;.;\MM GH

D Io.% IR

i o

START 3.675000GH=z STOP 3.680000GH=
*RBW 1.0NH= VEW 3.0MH=z SUP 50, Oms
Plot # 39.
ATTEN 10dE VAVG 100 HMEER —45.33dEm
RL 24.5dBm 10dEB/ 3.680GH=z
NER
3.68 GHz
bI=35.33 dBm
R
oo WWMWWWW
START 3.680GHz STOP 10.000GH=z
*REW 1.0NH= VEW 3.0MHz =100 130ms

Plot # 41.

ATTEN 10dE VAVG 100
EL  Z4.5dBm 10dB/
CHANNEL FOWHR
BCROGS 1.008fz EW
D IFToTE —[%.2d8
| DENSITY ~76.[2cBn/ Hz
NWMM Jand "
R ettty A T M BT
START 3. 675000GH STOP 3. 676000GH
*RET 100kHz VEW  300kHz WP 50.0ms
Plot # 40.
ALTTEN 10dE VAVG 100 MER  —40.00dEm
EL  24.5dBm 10dE/ 36.820Hz
TER
36,83 Gz
b —25.90 dEm

R
IR AV e
T L A A S —
START 10.00GHE STOP  37.00GHz
*REW  1.0MHz VEW  3.0MHz SWP  S40ms

Plot # 42
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Title: BreezeMax 3.65 Broadband Wireless Access System

FCC ID: LKT-BMAX-SI36

Carrier frequency 3652.5 MHz

EBW 5.0 MHz

ATTEN 10dE VAVG 100 MER  -E5Z.00dBm
EL  24.5dBm 10dE/ 170. 8HHz

TER

170. Mz
D —E=zgo dEm
3

peertecpliva it gt gt e iated e ofnsfsonichef
STLRT 5.0MHZ STOR 1.0000GHzE
*RET 1.0MHz VEW  3.0MHz WP 50.0ws
Plot # 43.

ATTEN 10dE VAVG 100 MER  -30.67dBm
BL  24.5dBm 10dE/ 3. 64604GHz

TER

3. 64494 GHz
D r=mq Em
R 4

™
MW
START 3. 63000GHe STOP 3. 64700GHz
+RET 1.0MHz VEW  3.0MHz SWP  50.0ms
Plot # 45.

ATTEN 10dE VAVG 100 MER  -44.83dEm
EL  24.5dEm 10dE/ 3.591GHz
TER
3.53 GHz
L e dEm
R
— o T P A
START 1.000GHz STOR 3. AI0GHE
*RET 1.00Hz VEW  3.0MHz SYP  53.0ms
Plot # 44.
ATTEN 10dE VAVG 100 MER  8.57dBm
REL  24.5dEm 10dE/ 3. 649975GHe
HEE Lrte T
3.649975 GH ,WMN
L GIzT e
R
.«wPfM
RWWW
STLRT 3. 647000GH STOP 3. 650000GHz
*REW 1.0MHz VBW  &.0MHZ SWP  50.0ms
Plot # 46
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ATTEN 10dE VAVG 100
RL  24.5dBm 10dE/
[ THINHEL TOWER
ACROYS 1.00Mfz Eiil
D TToTay —E£0. 4dE
LENSTTY Z50.|4dEw/ He
R P
B atkdiadhtas At antaed kb A e
START 3. 640000GHz STOPR 3. 650000GHz
*RET 100kHz VEW  300kHz SYP 50.0ms
Plot # 47
ATTEN 10dE VAVG 100
EL  24.5dEm 10dE/
CHINHEL FOWHR
LCROGS 1.00Mfz EW
b roTa —£1.0dE
LENSITY Z51.|9dEm/ He
R T
‘ it laradh, T Ty
START 3. 655000GHz STOPR 3. 656000GH
*RET 100kHz VEW  300kHz SYP 50.0ms
Plot # 49
ATTEN 10dE VAVG 100 MER  -35.67dEm
RL  24.5dBm 10dE/ 36, B7GHE
TEL
36.57 GHz
L =E5.47 Em
R
) Py !
[t ot A AT = [ ——)
START 10.00GHz STOP 37, 00GHz
*RET 1.0MHz VEW  3.0MHz SYP  S40ms
Plot # 51

ATTEN 10dE VAVG 100 HEER 9. 17dEm
RL 24 .5dEm 10dE/ 3.655025GHz

P,
TEL.
3.55‘5'?5&%% GHE
DIo.1v dE: M

MMWW\,\.
E
MW
A
W\"W
START 3. 655000GH STOP 3. 660000GH
*RET 1.0MHz VEW  3.0MHz WP 50.0ms
Plot # 48.
ATTEN 10dE VAVG 100 MER  -46.00dBm
EL  Z4.5dBm 10dE/ 3. 671GHz
TE
3,67 Gz
L i i) dEm
E
" B st T R N LN
START 3. 660GHE STOP 10.000GHz
*RET 1.0MHz VEW  3.0MHz WP 130ms
Plot # 50
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Carrier frequency 3662 MHz

LTTEN 10dE VEVG 100 MER  -40.83dBm
ATTEN 10dE VAVG 100 MER  -51.50dBm RL 24, S0Fm 1048/ 3 EE0GHS
EL  Z4.5dBm 10dE/ 565, 0MHz
TER
éﬂég h 3.650 GHz
. -4 o
—40.43 Ei3
D —E1.%0 aFm "
R
R
.
et P T A A AL b ,.ﬂ
ot o] et pstg i porsbiaduasotio.|
START 5.0MHz STOP 1.0000GHz #TART SiHz ATOR ¥ B50GHz
: . *REW  1.0MH VEV  3.0MH SYP 73.0
YREW  1.0MHz VEW  3.0MHz SWP  50.0ms e ¢ s
Plot # 53
Plot # 52
ATTEN 10dB VAVG 100 KR 7.50cBm ATTEN 1048 VAVG 100
RL  24.5dBm 10dB/ 3. 650484GHz RL  24.5dBm 10dB/
o
HEE CHINHEL FOUER
3. 659484 GHE LCROZS 1.00MHz EW
D750 o5y - D I"ToTAY —[&.1d5
DENSITY -5 [1dBw/ =
Mr" Mﬂ
R il L3 W p— PERVRS SYPYE TR PR, ST S L
LT e
.WM
START 3. 650000GHz STOP 3. 659500GHz START 3.6585006Hz STOP 3. 659500GHz
*REW  1.0MHz VEW  3.0MHz WP 50.0ms #REW  100kHz VBT 300kHz SUP  50.0ms
Plot # 54. Plot # 55
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Title: BreezeMax 3.65 Broadband Wireless Access System

FCC ID: LKT-BMAX-SI36

ATTEN 10dE VAVG 100 MER  10.00dBm
EL  Z4.5dBm 10dE/ 3.664509GH
TER
3. 6645 GH
L ) E)
8 ]
[ v,
)]
[ rtgg
T Fithad
START 3. 6645000H STOP 3. £70000GHz
*REW 1.0MHz VEW  3.0MHz WP 50.0ms
Plot # 56
ATTEN 10dE VAVG 100 MER  -45.53dBm
BL  24.5dEm 10dE/ 3.651GHE
HER
3. 651 GHz
L Y & Eiz
]
g I e T T P et
START 3. A70GHE STOR 10.000GHzE
TREW 1.0MHz VEW  3.0MHz SYP  130ms
Plot # 58

LTTEN 10dB VAVG 100
RL 24.5dEm 10dB/

CHANHEL FOWER
LCROFS 1.00MHz BW

TOTAL —L9.3dF
DENSITY —-73.[3dBm/ Hz

=]

R [T At Rt b et e, . gt AR i

START 3.664500GH= STOFP 3.665500GHz
*REW 100kH= VEW 300kH=z IWP 50.0ms

Plot # 57

ATTEN 10dE VAVG 100 HEER -39, 17dBm
EL 24.5cdBm 10dE/ 36.96GHz

NEER.
36.9 Gllz

L e dEm

START 10.00GH=z ITOP 37.00GH=z
*REBW 1.0MH= VEW 3.0MH=z SWP S540ms

Plot # 59
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Title: BreezeMax 3.65 Broadband Wireless Access System

FCC ID: LKT-BMAX-SI36

Carrier frequency 3672.5 MHz

LTTEH 10dB VAVG 100 MKR  -51.50dBm
RL  24.5dEm 10dE/ 399, THHz
TER
EEER Mz
D I—=1.90 EET
R
PRSI . S ot
START 5.0MHz STOP 1.0000GHz
*REW  1.0MHz VBW  3.0MHz SWP  50.0ms

Plot # 60

ATTEM 10dB VAVG 100 HEER 9. 00dBm
RL Z4.5dBm 10dE/ 3.67000GHE
START]
3.66000 GHz

ITART 3.66000GH= ITOP 3.67000GH=
*RET 1.0MH=z VEW 3.0MHz SWP 50, 0ms

Plot # 62

ATTEN 10dB VAVG 100 MER  10.53dBm
EL  24,5dBm 104dE/ 3.675017GHz
HER
3.67 S‘f%‘mm GH
b io.s B
VMM
Tt
“M
R [P R Y
Pt b
M""W‘“\u"“
START 3.675000GHz STOF 3.660000GHz
*REW 1.0MHz VEW  3.0MHz SWP  50.0ms

Plot # 64.

ATTEN 10dE VAVG 100 MER ~ -42.83dBm
RL  24.5dBm 10dB/ 3.660GHEZ
TR
3. 660 GHz
L N dBm
R
A PP o AT WP 4] +
START SMHz STOP 3.660GHZ
*RET 1.0MHz VEW  3.0MHz SWP  74.0ms
Plot # 61
ATTEN 10dB VAVG 100
RL  24.5dBm 10dB/
CHINHEL FOWER
LCROFS 1.008fz BY
D "ToTay —[5.5dg
DENSITY ~75.|3dBuw/ Hz
LTV TR e,
23 AR LT el WPRT AT 'l LA
START 3.663000GHz STOP 3.670000GHz
FREW 100kHz VEW  300kHz SUP  50.0ms
Plot # 63.
ATTEN 10dE VAVG 100
RL  24.5dBm 10dB/
CHANNEL FOWHR
LCROFS 1.000fz BY
D TToTa —[6.zdg
DENSTTY Z76 J2dbn/ iz
W TR Ly A A
B T Ll I = Ty g AT 7 WA
START 3. 675000GHz STOP 3.676000GHZ
TREW 100kHz VEW  300kHz SUP  50.0ms

Plot # 65.
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ATTEN 10dE VAVG 100 MER  -45.50dBm
BL  24.5dBm 10dE/ 3.701GHz
TER
3.70 Gliz
D g5 gn Em
R

START 3.680GHz STOFP 10.000GH=
*REW 1.0MH= VEW 3.0MH= IWP 130ms

Plot # 66

ATTEN 10dE VAVG 100 MER  -39.50dBm
REL  24.5dEm 10dE/ 37.00GHz

TER

37.00 GHz
D I—=5.9n B
R

o, M‘/‘ bty ctenay s,
owra— et AP R
STLRT 10.00GHz STOP 37.00GHz
*REW 1.0MHz VBW  &.0MHZ SWP  S40ms
Plot # 67
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5.1.4 Radiated emissions according to 88 90.1323, 2.1053

3.650 —3.675 GHz
Relative Humidity 59%

Operating Frequency Range

Ambient Temperature 21°C

Air Pressure 1008 hPa

The frequency spectrum was investigated from the lowest radio frequency signal generated in
the equipment, without going below 9 kHz, up to the tenth harmonic of the highest
fundamental frequency. The emission levels of the EUT more than 20 dB lower than the

specified limit were not recorded in the tables. For the test results refer to the tables and plots
in this section.

EBW 3.5 MHz, Carrier frequency — 3651.75 MHz.

Frequency, | Radiated emissions, Limit, Margin, Reference
MHz dBm/dB (uV/m) | dBm/dB (uV/m) dB to plot number
3650 -21.3/73.9 -13/82.2 8.3 #70
3653.5 -22.4/72.8 -13/82.2 9.4 #72
Carrier frequency — 3662 MHz.
Frequency, | Radiated emissions, Limit, Margin, Reference
MHz dBm/dB (uV/m) | dBm/dB (uV/m) dB to plot number
3660.2 -22.8/72.4 -13/82.2 9.8 #77
3663.8 -24.7/70.5 -13/82.2 11.7 #79
Carrier frequency — 3673.25 MHz.
Frequency, | Radiated emissions, Limit, Margin, Reference
MHz dBm/dB (uV/m) | dBm/dB (uV/m) dB to plot number
3671.5 -23.0/72.2 -13/82.2 10.0 #84
3675 -25.4/69.8 -13/82.2 12.4 #86

Measured results not noted in the tables above presented:

In 5 - 3670 MHz band present in plots ## 68, 69; ## 75, 76; ## 82, 83
In 3670 — 37000 MHz band present in plots ## 73, 74; ## 80, 81; ## 87, 88
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EBW 5.0 MHz, Carrier frequency — 3652.5 MHz.

Frequency, | Radiated emissions, Limit, Margin, Reference
MHz dBm/dB (uV/m) | dBm/dB (uV/m) dB to plot number
3650 -32.3/62.9 -13/82.2 19.3 #99
3655 -32.8/60.4 -13/82.2 19.8 #101

Carrier frequency — 3662 MHz.

Frequency, | Radiated emissions, Limit, Margin, Reference

MHz dBm/dB (uV/m) | dBm/dB (uV/m) dB to plot number
3659.5 -33.4/61.8 -13/82.2 20.4 #105
3664.5 -36.2/59.0 -13/82.2 23.2 #107

Carrier frequency — 3672.5 MHz.

Frequency, | Radiated emissions, Limit, Margin, Reference
MHz dBm/dB (uV/m) | dBm/dB (uV/m) dB to plot number
3670 -35.6/59.6 -13/82.2 22.6 #111
3675 -38.9/56.3 -13/82.2 25.9 #113

Measured results not noted in the tables above presented:
In 5 — 3670 MHz band present in plots ## 89, 90; ## 96, 97; ## 77, 78; ## 103, 104
In 3670 — 37000 MHz band present in plots ## 94, 95; ## 101, 102; ## 108, 109
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TEST PROCEDURE

The frequency spectrum was investigated from the lowest radio frequency signal generated in
the equipment, without going below 9 kHz, up to the tenth harmonic of the highest fundamental
frequency. The emission levels of the EUT more than 20 dB lower than the specified limit were
not recorded in the tables. For the test results refer to the tables and plots in this section.

Substitution method.

The measurements were performed according to ANSI/TIA-603-C-2004 section 2.2.12 test
method. Investigation of transmitter spurious emissions was performed. EUT was replaced by
generator and substitution antenna. Level calculated from generator output level, substitution
antenna gain and connected cable loss was compared with the limit. Transmitter was operated
at low, middle and high carrier frequencies in 3650 — 3675 MHz frequency range.

LIMIT

For operation in the 3650 — 3700 MHz band, the power of any emissions outside the licensee’s
frequency band(s) of operation shall be attenuated below the transmitter power (P) within the
licensed band(s) of operation, measured in watts, by at least 43+10Log(P) dB = -13 dBm
(correspondent to 82.2 dBuV/m field strength at 3m distance).

TEST EQUIPMENT USED:

1 3 4 5 6 12
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Title: BreezeMax 3.65 Broadband Wireless Access System
Model: BMAX-CPE-Si-TDD-E-3.x FCC ID: LKT-BMAX-SI36
EBW 3.5 MHz Frequency carrier 3651.75MHz
(@) 12,4530 22 900 204D e 365175 iz @ hadon B M g i e
RCLTY DET: PEAK EEQE BE?E SE:? 0P AUG
MEAS DET: PERK OP AUG WKR 3,598 GHz

43,45 dByU/n

LOG  REF 3.0 dBubsn PREAHP DN §o0 REF 1.0 dBub/w PRERNP DN
10 dBs
Y ATH
al 20 B
20 d8 S
100
L
o
e ﬂg“gé Do fonmini] -
o g i
ACORR Pttt e L] ACORR
START {608 OHz 5T0P 3,690 OHz
START 30.8 MHz S10F 19880 GH: H
IF BU 128 kHz AUG BW 370 kH: WP 389 nsec RIF BU 1.8 HHz - RAUG BW 3 MMz SHP S8 M msec
Plot # 68 Plot # 69
ATTEN 10dB WAVE 100
17:16:44 22 JAN 8BAB Fc-3651.75 MHz
RL_100.0dB,, v 1048/ @B oy o s e
ACTY DET: SHPL
MERS DET: PERK 0P ALD
FkF_1. BE9ET OHz
TN | e | o P e
. z
D Foomd e - . LOG REF 188.8 dBul/n
DENS TY 13008, LR L alinie e 18
TN e L ¥ ¥ UE;N
10 dB
AUG
fon |
0L
8.0
dBuly
IR 5B
50 FC
ACORA
W
START  3.A49000GHz STOP  3.A50000GHz
*REW  100kHz VEW  300kHz SWP  50.0ns START 3.65350 GHz §TOF 3.57000 GAz
WIF BW 1.8 MHz  #ALD BW 3 MHz SWP PD.B msec
Plot # 70 Plot # 71
ATTEN - 10dB vave 100 [@3)17:18:48 28 JAN 2BEB  Fc-3651.75 MHz
RL 100.0dB,. v  10dB/ ALUARION EUT-BH-TPE-5i-T00-E-3.
ACTU DET: SHPL
MERS DET: PEAR OP AUD
MKR E.436 OHz
B1.75 dByl/n
HANNEL POWER
D TORO 5 . l;ﬂﬁ?*z - B LOG REF 100.8 dBub/m
E- 10
DENS T s AT VO N p o dB+
" ' i i ATH
10 dB
AUG
108
oL
dBuls
RSB
S0 FL
ACORR
w
START  3.653500GHz STOP  3.654500GHz
START 3.678 OHz 5T0P E,508 COHz
TREW 100kHz VBW - 30DkHz SWE 50 Ons WIF BW 1.8 MHz  RAUD BW 3 MHz SWP SB.6 nsec
Plot # 72 Plot # 73
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Title: BreezeMax 3.65 Broadband Wireless Access System

Model: BMAX-CPE-Si-TDD-E-3.x FCC ID: LKT-BMAX-SI36
]

START &. 50GHz STOP 37.00CGH=z
LEW 1.0MHz VEW 2. 0MH=z EWP El0ms

Plot # 74

Frequency carrier 3662 MHz

[@3) 12:45:88 22 JAN 2BEB  Fe-3662 MHz [@3)17:32:@4 22 JAN 2EB  Fc-3662 MHz
ALUARION EUT-BH-CPE-5i-TDO-E-3.x ALUARION EUT-BH-CPE-5i-TDD-E- 3.3
ACTY OET: PERAK ACTY DET: SHPL
MERS DET: FEAK OP AUG MERS DET: PERK OP AUG
HKR 3,586 OHz
YB.58 dElsm
LOG  REF 38.8 dBul/m PREANE O LOG  REF 38.B dBulsn PREAKP ON
18 16
B/ B/
ATH ATH
°B dB cb db
UG
188
oL oL
BE. D 52|
dBuls P dBubs [
UR 5B WA opped
5CFC 50 FL
ACORR — Plaaiaid RCORR
START 38, @ MHr ST0P 1.BBBE CHz STRRT 1. @@A fHx STOF 3,668 CHz
IF BW 128 kHr AUG BW 38E kHr SWF 9B msac #IF BH 1.0 MH: ®AUG BW T MMz SWP 58,4 nmsec
Plot # 75 Plot # 76
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Title: BreezeMax 3.65 Broadband Wireless Access System

Model: BMAX-CPE-Si-TDD-E-3.x

FCC ID: LKT-BMAX-SI36

ATTEN 10dB VAVG 100
RL  100.0dB,. v 10dB/
CHENNEL EOMWER
ACROYS 1.00MHz B
U —ToTay 77448 7
DENS {TY 12.0dB_. | V/Hz ‘ a p
e T ot i
W
START 3.659250GHz STOP 3.660250GHz
*RBW 100kHz VBW  300kHz WP 50.0ms
Plot # 77
ATTEN 10dB WAV 100

G
RL 100.0dB,.. v 10dB/

CIANNEL Poqu
RO$S 1.00M§iz EW
D 7.5dB i
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W
START 3.663750GHzZ STOP  3.664750GHz
*REW  100kHz VBW  300kHz SWP  50.0ms
Plot # 79
*ATTEN 0dE VAVG 100 MELR 2E.22d4B . v
RL 50.0dB . L 10dE /£ 36_70GH=
D

START 6. 50GHz STOP 37.00CGHz
RETT 1_0MHzZ TR 3. 0MH= SR B10ms

Plot # 81

(#3)17:35:45 22 JAN 2AAB Fc-3662 MHz
ALUARION EUT-BH-CPE-5i-TD0-E-3.x
ACTU DET: SHPL
MERS DET: PEAK OF AUG
MkR 3.663797 OHz
87,87 dEylsn

LOG  REF 118.8 dBull/m
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dBr
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28 db
AUG
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0L
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dBuls
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START 3.B66375@ OHz $TOP 3.65700@8 GHz

#IF BH 1.0 MHz #AUG BW 3 MHz SHP 20,8 msec
Plot # 78
(@) 17:37:44 22 JAN 2AEB  Fc-3662 MHz
ALUARION EUT-BH-CPE-5i-TOD-E-3.x

ACTU DET: SHPL

HEAS DET: PEAK OF AUG
HKR B.175 DHz
B3.07 dBylUsn

LOG REF 1@@.8 dBul/m
18

S5TOP B.5@@ OHz
5WP 56.6 msec

START 3.670 GHz
#IF BW 1.8 MHz #RAUG BW 3 MHz

Plot # 80
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Frequency carrier 3673.25 MHz.

[@5)12:47:48 22 JAN 2BEE  Fe-3673,25 Mz [@3)17:58:14 22 JAN 2088 Fe-3673.25 MHz
ALUARION EUT-BH-CPE-5i-T0D-E-3.% RLUARION EUT-BH-CPE-5i-TD0-E-3.%
ACTY DET: PEAK ACTY DET: SHPL
MERS DET: PEAK OF AU HEAS DET: PEAK DF AUD
KR 3,551 GHz
YB.45 dBulsm
LOG REF 98.8 dBulUsm PREAHP DM LOG REF 98.8 dEulsm FREAKF DN
18 18
B/ gB/
BTN ATH
26 dB 28 df
AUG
188
L L
EEN] [EN]
dBuls Bl S i
VR 5B " [T IS kot i
st re[, fodorddild o] 50 FC
RCORR RCORR
STRRT 3.0 MHz STOP 18880 GHz START 1,888 OHz STOP 3,672 Gz
IF BW 128 kHz AUG BW JEA kH:z SNP 9@9 nsec #1F BM 1.8 MHz #AUG BW 3 MHz SWP 5B.4 msec
Plot # 82 Plot # 83

[¢3) 1B:8@:58 22 JAN 2REE Fc-3673.25 MHz
ATTEN 1048 VAVE 100 ALUARION EUT-BH-CPFE-5i-TOD-E-3.»

RL  100.0dB,. v 10dB/ ACTY DET: SHPL

MERS OET: FERK OP AUG
WER 3679775 OHz
BR.O8 dBul/m
FemRmEL TOTER LOG REF 118.@ dBubsw PREAHF ON
ZCROZS 1.00MHz EW 18
D mreTay 7E.2dE 7 dBs
DENSTTY 12. 448, | v/Hz ol ATH
r o Yp dB
AU
6EE
L
EN: [
dBulv
WA 5B
SCFL
ACORR
i
START 3, 675808 GHz 5T0P 3. EBAARA CHz
STRRT 3.670500GH STOP  3.AT1500GHz
SREN . 100kNz VBN 300%kHz sup 50, Dus #IF BW 1.8 MHr BAUG BU 3 MHz SWP PB.B neec
Plot # 85
Plot # 84
(@3)1B:02:58 22 JAN EEEB Fc-3673.25 MHz
ATTEN 104E vAve 100 ALLUARTON EUT-BH-CPE-5i-TO0-E-3.%
EL 100.0dB,. v  10dB/ ACTW DET: SHPL
MERS OET: FERK OP AUG
MKR 5.993 CHz
EZ. 7Y dBubsm
CHENEL FOWER LOG REF 18@.@ dEulsm
CROYE 1.00MHz B I
D %@@% B0 . 8dE 7 B
DENSY%Y,., 9._8dE, . /Hz ATH
L LA g g b N PR 1P dB
AU
1BR
oL
HE. B R
dBulv
WA 5B
50 FC
ACORR
W
| BTRAT 3.675000GH STOR  3.ATAONDGHZ STRRT 3,680 Ghz ST0F B.580 Onz
REW - 100kHz WBW - 300kHz Swe - 50.0ns SIF BU 1.8 MMz ®AUD B 3 MHz SWP 56,4 meec
Plot # 86 Plot # 87
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Plot # 88
EBW 5.0 MHz Carrier frequency 3652.5 MHz

12:49:@1 22 JAN PAE  Fe-3652.5 MM
@) ALUARTON TUT-BH-CPE-5i-TOD-E-3on (@3)PB:33:19 23 JAN 2A0B Fc-3652.5 Mz
ATV DETs PERK ALUARION EUT-BH-CPE-5i-TO0-E- 3.5
; ACTU DET: SHPL
HMEAS DET: PEAK OP ALD Aoy DLl SHPL o aut
HKR 3.536 OHz
5B.12 dBpUsn
LOG  REF 90.8 dBubs FREAKP DN
18 ki LOG  REF 90.8 dBul/m FREAKP DN
i)
ATH
0 dB ATH
20 dB
UG
i 18@
-
dBu :
UHHSI/E - k! Eg“‘éé RS
5CFC
ACORR bt 4 gl 17 o
RCORR
START 30.8 MHz STOP 1.8888 OHz
P P Sup 9@a START 1.08@ GHz 5TOP 3,658 OHz
IF BH 120 kHz AUG BH 3EE kHz nees BIF BM 1.8 MHz  WAUG BW 3 MHz SHP 58.4 nsec
Plot # 89
Plot # 90
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FCC ID: LKT-BMAX-SI36

BEE  Fc-3652.5 MHz
PE-5i-TDD-E-3.»
ACTU DET: SHPL
HEAS DET: PEAK DP AUG
MKR 3.B5500 GHz
98 Bl dBuUsn

RAUG BW 3 MHz

5T0P 3.B70RA GHz
SWP £B.8 msec

Plot # 92

Fc-3652.5 MH:z
-5i-TOD-E-3.x»
ACTY DET:
MERS DET:

SHPL

FERE DP AUG
MR B.167 CHz
.29 dBubsn

RTTEN 10dBe VEVG 100 [@3) BB:4Y:B7 23 JAN P
RL 100.0dB,. Vv 104/ ALURRION EUT-BH-C
CHENIEL TOWER
o ?g?;ls . 1-699};‘4*2 - BW LOG  REF 118.8 dBulsm
o e s it e ey e 1
ATH
20 dB
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L
BE. D
dBulv
RSB
50 FC
ACORR
W
START 3.649000GHz STOE  3.650000GHz
*REW  100kHz VBW  300kHz SWE  ol0.0ms ST”RTnirE%igi.%f%Hz
Plot # 91
ATTEN 10dE vave 100 (@) 0o 4630 &3 JAH
RL 100.0dB,. v  10dB/
CRANHEL 1_%ﬁ§£g§ . LOG  REF 90.0 4B/
D %%ﬁﬁa 75 AdE ¥ 4B/
DENS P i g ey fagiphaviny bt ATH
10 dB
UG
180
i
BE. D
dBulv
WA 5B
5CFC
ACORR
W
START 3.655000GHz STOE  3.656000GHz START 3,670 CHz
*REW 100kHz VEW  300kHz SWE  50.0ms #IF BW 1.6 MHz
Plot # 93
*ATTEN 0dE VAVG 100 MEER 33.004E . v
LL 20.0dB, . v 10dE/ 26.20CH=

AV

START
REW

f_SO0GHZ
1.0MHz

ATOP
3. 0MHz

37_00GH=

VEW SWR 6l0ns

Plot # 95

STOP EB.588 OHz

HAUD B 3 MHz SWP 56.6 nmsec

Plot # 94
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Carrier frequency 3662 MHz

12:50:88 22 JAN 2BEE Fc-3662 MHz
(@) ALLARION EUT-BH-CPE-5;-TO0-E-3.x (@3] 8:56:50 23 JAN POOB Fc-3662 MHz

B 2
ALUARION EUT-BM-LPE-5i-TO0D-E-3.»
ACTY DET: SHPL
MEAS DET: FEAK OF AUG
HKR 3.545 GHz
YB.BE 4Bl

ACTY DET: PERK
MERS OET: PERE QP AUG

LOG  REF 98.@ dBul/w FREAHP ON

L0 REF 98.8 dBub/m PREANP DN
18 i
B/ ’
ATH i/
o df 20 1
AUD
L EEB
2.0 e
dBpls
g ™ i agpgé Y SR P
R i . SC FC
RCORR
START 3.0 MHz ST0P 1.0000 OHz
START 1000 GHz STOP 3.66@ GHz
IF BW 128 Ik AUG BN 38 ks SHP 889 nsec #IF B 1.0 HH: 2RV BM 3 HHz SWP 50,4 meec
Plot # 96 Plot # 97
ATTEN 104B VAVG 100 (@) B8:53:43 23 JAN PAAB  Fe-3BBE MHz
RL 100.0dB,, v  10dB/ ALUARION EUT-BH-CPE-5;-T00-E- 3.5
ACTY DET: SHPL
MERS OET: FEAK OP AUG
WER 3.EEY528 GHz
85,77 dBuU/n
CHENNEL POWER
o |REROgS . l}ﬁfM 2 BW wwwuﬂw LOG  REF 118.8 dBulsm
TOTAT 2 .8dB W 18
DENSTTY i) ARG At S ol 4B/
M BTN
0 dB
AUD S
émz
L
EER] [
dBuls
WA 5B
5L FLC
RCORR
W
START I_A5B500GHE STOP  I.59500GHz
* START 3.66450@ GHz ST0P 3.670088@ GHz
REW - 100kHz VEW - 300kHz swe  50.0ns 4IF BU 1.8 NHz  #AUD BW 3 HHz SWP 2.0 nsec
Plot # 98 Plot # 99
ATTEN 104E VAVG 100 (@) B9:82:48 23 JAN PAAB Frc-3BR2 MHz
BL  100.0dB,. ¥  10dB/ ALUARION EUT-BH-CPE-5i-TDD-L-3.%
ACTY DET: SHPL
MEAS OET: PEAK OP AUG
HKR 5.955 GHz
E3.18 dBplsn
CHANNEL EOWER
CROYS 1.00Mfz BW L6 REF 98.8 dBul/w
D 10
T 70 _0dE
DENS [y ngu... aagr\r‘f-wmw AP i E'E;N
10 dE
5
108 —
i
EER]
dBuls
Hp 5B
SCOFLC
RCORR
W
START 2.664500GHz STOP 2.665500GHz START 3.E7@ [Hz STOP b.50@ GHz
*RBW  100kHz VBW  300kHz SWE  50.0ms AIF BM 1.8 MMz #AUD BU T MH: SHP 566 meec
Plot # 100 Plot # 101
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Title: BreezeMax 3.65 Broadband Wireless Access System

FCC ID: LKT-BMAX-SI36

*ATTEN 0dB VAVG 100 MER 33.33dB . v
RL 20.0dB, . v 10dE/ 2&.7ECH=

START f_SO0GHZ ATOP 37_00GH=
REW 1.0MHz VEW 3. 0MHz SWR 6l0ns

Plot # 102

Carrier frequency 3672.5 MHz

(@) 12:51:47 22 JAN 2AEB Fc-3672.5 MHz
ALUARION EUT-BH-CPE-5i-TOOD-E-3.x

ACTY DET: PEAK
MEAS DET: PEAK OF AUG

LOG REF 9@.8 dBulsm PREANP DN

5C FC
A M Y s

START 308.@ MHz 5TOP 1. BARARA GHz
IF BH 12@ kHz AUG BH 3EE kHz SWP 909 nsec

Plot # 103

(@3)09:18:53 23 JAN 2880 Fc-3672.5 HHz
RLUARION EUT-BH-CPE-5i-TO0-E-%.%
ACTU DET: SHPL
HEAS DET: PEAK OF AUG
HKRE 3,502 OHz
45,23 dBylsn

LOG REF 9@.8 dBulsm PREANP DN

START 1.0@0 GHz 5TOP 3.67@ OHz
#IF BW 1.8 MHz #RAUG BW 3 MHz 5WP 58.4 msec

Plot # 104
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BE:21:41 23 JAN 2808 Fc-3572.5 MM
ATTEN 1048 WAVG 100 @) RLURRION EUT-BH-LPE-5;-T00°E-3on
RL 100.0dB,_. VvV  10dB/ ATTU DETs SHPL
MERS DET: PERK OP AUC
HER 3.679275 Gz
E5.58 dBpUrn
CHRNNEL | EOWER B LOG REF 110.0 dBull/n
D [~ToTaT TR .zZdn 7 1 !
[T ol LB b8 y HE;N
20 dB
AUG
-
52,0 [
dBuls
IR B
50 FC
ACORR
L
START  3.669000GHz STOP  3.670000GHz
START 3.675888 CH STOF 3.58€008 GH
*REW - 100kHz VBW - 300kHz swp 50.0ns WIF BN 1.3 Mz WAUD BH 3 Mz SHF 26,8 neec
Plot # 105 Plot # 106
ATTEN 10dB VAVG 100 [@3) ®9:28:35 23 JAN PHAB Fc-3B72.5 MHz
RL 100.0dB_. Vv  10dB/ ALUARTON EUT-BM-CPE-5i-TDD-E-3.)
ACTY DET: SHPL
MERS DET: FERK 0P AUG
MER 5,957 GHz
E2.B6 dBuU/n
[ CHANHEL FOTER
ACROYS 1.00Mkz BW LOG  REF 90.08 dBul/m
D T.6dE, . ¥ 10
DE L Y A e B RS s i b, . V! PR dE;N
10 de
AUG
108 —.
IL
EEN
dBuls
0R 5B
S0 FC
ACORR
w
START  3.675000GHz STOP  3.676000GHz
STRRT 3,688 CH STOP B.508 GH
*REW  100kHz VEW  3U0kHz swe 50.0ns SIF BU 1.0 HH2 ®AUD BW 7 HHz SHP 564 noec
Plot # 107 Plot # 108
*ATTEN 0dE VAVG 100 MELR 22.17d4E . v
RL 50.0dB . v 104dB/ 36 _FR4CHZ
D
ik M)ﬁ
A e sl i malhabdl VMLA\W
START 6. 50GHz STOP 37.00GH=z
RETT 1_0MHzZ TR 3. 0MH= SR B10ms
Plot # 109
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5.15 Frequency stability test according to 8 2.1055

3.650-3.675 GHz
Relative Humidity 56%

Operating Frequency Range

Ambient Temperature 22° C Air Pressure 1007 hPa

TEST CONDITIONS Carrier frequency, | Carrier frequency,
Test temperature Test voltage(AC) 3651.75 MHz 3673.25 MHz
+95°C Vmin (97.75) 3.651735360 3.673232340
Vmax (132.25) 3.651734450 3.673233800
-5°C Vnom (115) 3.651768700 3.673266790
+5°C Vnom (115) 3.651732650 3.673231110
+15°C Vnom (115) 3.651729450 3.673230110
+25°C Vnom (115) 3.651726260 3.673226170
+35°C Vnom (115) 3.651737350 3.673237910
+45°C Vnom (115) 3.651729580 3.673228830

TEST PROCEDURE

The EUT was placed in a climatic chamber and allowed to stabilize at 25°C temperature and nominal voltage
for at list 15 min. The reference carrier frequency was taken. The input voltage was changed from 85% of
nominal to 115%. Frequency changes were noted. The temperature in climatic chamber was varied from -5°C
to +45°C. Measured frequencies were noted in table above.

LIMIT

The frequency stability shall be sufficient to ensure that the fundamental emissions stay within the authorized
frequency bands of operation.

TEST SUMMERY
Transmitter carrier frequency stay within the authorized frequency bands 3.650 — 3.675 GHz

TEST EQUIPMENT USED:

1 3 12
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5.2 Radiated emissions test according to § 15.209

Method of measurement ANSI 63.4 §13.1.4
Ambient Temperature 21° C Relative Humidity 58% Air Pressure 1012 hPa

TEST DESCRIPTION:

The measurements were performed at the Open Area Test Site. The test configuration is shown in
Fig.1. The EUT was arranged on a wooden table 0.8 m placed on the turn - table.

The measurements were performed at a 10 m measurement distance. The Biconilog 30 MHz-2 GHz
antenna and Double Ridged Guide 1 GHz — 18 GHz antenna were used. The frequency range was
investigated from 30 MHz to 2.0 GHz. The measurements were performed at each frequency at
which the signal was 10 dB below the limit or less. The level was maximized by initially rotating
turntable through 360°, varying the antenna height between 1 m and 4 m, rerouting EUT cables and
changing antenna polarization from vertical to horizontal.

REQUIREMENTS:

EUT radiated emission shall not exceed value required in section 15.209

TEST RESULT:
EUT meets requirements of section 15.209

Test results are presented in Table 1.
Results more than 20 dB under the limit were not inserted in the table.

Test equipment used

L+ [ e | 7
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Table 1. Radiated emission test results

Frequency | Antenna | Antenna| Turn- | Emission Limit Margin Results
Polariz. | Height table Level
Angle Note 1 @3m Note 2

(MHz) V/H (m) ©) (dBuV/m) | (dBuV/m) (dB)
168.0 Y 1.0 35 25.1 435 18.4 Complies
588.0 H 1.3 61 35.8 46.0 10.2 Complies
720.0 H 1.6 216 37.8 46.0 8.2 Complies
784.0 H 1.0 221 38.6 46.0 7.4 Complies
1568.0 H 2.0 336 36.0 54.0 18.0 Complies
1624.0 H 2.2 281 35.8 54.0 18.2 Complies
1920.0 H 1.8 296 36.4 54.0 17.6 Complies
Note 1: Emission level = E Reading (dBpV) + Cable loss (dB) + Antenna Factor

(dB/m) + 10 dB

Where 10 dB is an extrapolation distance factor.
For Cable Loss and Antenna Factor refer to Appendix 2.

Note 2: Margin (dB) = Limit (dBuV/m) — Emission level (dBuV/m)
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5.3 Conducted emissions according to 8§ 15.207

Method of measurement ANSI 63.4 §13.1.3
Ambient Temperature 20° C Relative Humidity 52% Air Pressure 1008 hPa

Limit FCC section 15.207.

Frequency, dB (uVv)

MHz QP AVRG
0.15-0.5 66 - 56* 56 - 46*
0.5-5 56 46
5-30 60 50

= Decreases with the logarithm of the frequency.

TEST PROCEDURE

EUT was placed on a wooden table in a shielded chamber at a height of 80 cm from the floor and 40
cm from the vertical reference plane. The measurements were performed at mains terminals by
means of LISN, connected to spectrum analyzer in the frequency range as referred to in the table

above. The measurements were made with quasi-peak and average (CISPR) detectors. The position
of the EUT cables was varied to determine maximum emission level.

TEST RESULT:

Test results are shown at plots # 110 for line Phase and # 111 for line Neutral.

Test equipment used
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[@5311:54:28 23 JAM CHEB Line PH
ALVARION EUT-BH-CFE-5i-TOD-E-3.x
Signal Freg (HHzY PKE Amp QP Amp AV Awp OPaL2

1 1.589713 38.6 33.7 1.6 -12.3
c 1.859758 384 36.3 4.1 -9.7
3 ¢.131588 He.H 38.6 3135.6 -7.4
y 2.449E6RH He. 7 39.3 6.5 -6.7
5 3.4@R5ER 38.3 37.8 6.7 -8.4

ACTY DET: PEAK
MERS DET: PEAK OF AUG

MHR 3.42 MHz
35.87 dBull
LOG REF 75.8 dBul
1P
dBs e FlH CIFLT
ATH =]
1B dB
Iy
Ly ol P, A Lo
vp op WAL L ) A 1 i LY S
5CFC TOHVE !
ACORR |
START 150 kHz STOP 3@, 08 MHz
#IF BW 9.8 kHz AUG BW 3@ kHz SWP .49 sec

Plot # 110. Conducted emissions test. Line Phase

Eﬁé] 12:86:53 23 JAN CHEB Line M
ALVARION EUT-BH-CFE-5i-TOD-E-3.x
Signal Freg (HHzY PKE Amp QP Amp AV Awp OPaL2
1 1.589711 37.13 9.9 rl.B -16.1
2 1.4535935 33.c 38.4d £7.4 -16.8
3 2.131587 36.8 4.5 th.1 -11.4
Y 2.449659 38.7 37.5 8.3 -84
il 2.72B78c 4.9 33.5 rh.3 -12.5
ACTY DET: PEAK
MEAS DET: PEAK OF AUG

MKR 2,39 MHz
35.17 dBul
LOG REF 75.8 dBul
18
dB/ ] —_] FIH CITTT
ATH P
1B dB
i
PN I A J.W@JA
AN Y B AN L Ll i g
SC FE T AL LI T L L
ACORR R
START 158 kHz STOP 30,88 MHz
#IF BW 9.8 kHz AUG BW 38 kHz SWP .43 sec

Plot # 111. Conducted emissions test. Line Neutral.
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Title: BreezeMax 3.65 Broadband Wireless Access System

Model: BMAX-CPE-Si-TDD-E-3.x FCC ID: LKT-BMAX-SI36
APPENDIX A Photographs

Photo 2. Test setup on OATS.
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Photo 4. Print side view.
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APPENDIX B Test equipment used
Test equipment used
inti Manufacturer information Due
No Description - Calibration
Name Model No Serial No date

Spectrum Analyzer

1 9 kHz - 50 GHx HP 8564E 3720A00699 | October 2008
Spectrum Analyzer .

2 9 kHz - 26.5 GHz Adjilent E4407B US40241729 | October 2008
Attenuators 20 dB Weinshel

3 DC - 18 GHz Engineering 33-30-34 A3451 Aug 2008

4 | Cable RF Im Huber-Suhner Sufgge" 21324/4PE | Aug 2008

5 Double Ridged Guide Antenna EMCO 3115 5302 March 2008
1-18 GHz
Antenna Biconilog Schaffner-

6 30 — 2000 MHz Chase CBL6112B S/N 23181 May 2008

7 | EMI Receiver 9 kHz-6.5 GHz HP BOATENO | Sima0ss | April 2008

8 | LISN 9 kHz— 30 MHz FCC MSNZY | smso23 | Feb2008
Transient limiter

9 0.009-200 MHz HP 11947A 3107105 March 2008
Spectrum analyzer

10 10 KHz-26.5 GHz HP E7405A SII 4944 March 2008
Attenuator 50 Ohm 3 dB

11 DC-18 GHz HP 8491B 50655 May 2008

12 | Cable RF 3m Huber-Suhner s;lg:g;x 21328/4PE | Aug 2008
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Cable Loss (10m cable + Mast)

Point | Frequency | CableLoss | Point | Frequency | Cable Loss

(MHz) (dB) (MHz) (dB)
1 30 0.53 21 1000 3.68
2 50 0.75 22 1100 3.82
3 100 1.08 23 1200 4.07
4 150 1.39 24 1300 4.24
5 200 1.61 25 1400 4.43
6 250 1.752 26 1500 4.6
7 300 2.00 27 1600 4.7
8 350 2.15 28 1700 4.85
9 400 2.26 29 1800 4.98
10 450 2.383 30 1900 5.19
11 500 2.52 31 2000 5.34
12 550 2.606 32 2100 5.51
13 600 2.75 33 2200 5.69
14 650 2.856 34 2300 5.89
15 700 3.06 35 2400 6.07
16 750 3.201 36 2500 6.22
17 800 3.27 37 2600 6.28
18 850 3.38 38 2700 6.41
19 900 3.46 39 2800 6.53
20 950 3.55 40 2900 6.84
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Biconilog Antenna, Model Number: CBL-6112D, S/N: 23181.

No. f/MHz) | AF/dB/m | f/MHz) | AF/dB/m | f/MHz) | AF/dB/m | f/MHz) | AF/dB/m
1 30 17.90 170 9.40 530 17.70 1040 22.20
2 32 16.70 175 9.00 540 18.25 1060 22.50
3 34 15.55 180 8.50 550 18.60 1080 22.50
4 36 14.35 185 8.45 560 14.45 1100 22.40
5 38 13.30 190 8.60 570 18.40 1120 22.60
6 40 12.20 195 8.85 580 18.50 1140 22.45
7 42 11.05 200 8.95 590 18.60 1160 22.50
8 44 9.95 205 8.80 600 18.60 1180 22.40
9 46 8.90 210 8.50 610 18.80 1200 22.80
10 48 8.05 215 8.20 620 18.99 1220 22.95
11 50 7.30 220 8.50 630 19.05 1240 23.10
12 52 6.80 225 9.00 640 19.23 1260 23.40
13 54 6.45 230 9.65 650 19.10 1280 23.35
14 56 6.00 235 10.30 660 19.13 1300 23.62
15 58 5.70 240 11.00 670 19.04 1320 23.64
16 60 5.45 245 11.60 680 19.00 1340 23.86
17 62 5.30 250 12.00 690 19.17 1360 23.95
18 64 5.20 255 12.45 700 19.28 1380 23.90
19 66 5.30 260 12.85 710 19.25 1400 24.45
20 68 5.30 265 12.50 720 19.45 1420 24.74
21 70 5.35 270 12.45 730 19.75 1440 24.93
22 72 5.50 275 12.40 740 19.95 1460 25.03
23 74 5.80 280 12.55 750 20.07 1480 25.45
24 76 6.00 285 12.65 760 19.85 1500 25.30
25 78 6.60 290 12.75 770 19.80 1520 25.25
26 80 6.70 295 12.95 780 19.85 1540 25.36
27 82 7.15 300 13.00 790 19.95 1560 25.58
28 84 7.60 310 13.35 800 20.05 1580 25.50
29 86 8.10 320 13.75 810 20.10 1600 25.65
30 88 8.50 330 13.85 820 20.35 1620 25.60
31 90 8.90 340 14.10 830 20.40 1640 25.70
32 92 9.20 350 14.50 840 20.35 1660 25.83
33 94 9.75 360 14.70 850 20.46 1680 25.97
34 96 9.95 370 14.90 860 20.39 1700 26.10
35 98 10.20 380 15.10 870 20.29 1720 26.25
36 100 10.50 390 15.45 880 20.24 1740 26.04
37 105 11.25 400 16.00 890 20.35 1760 26.14
38 110 11.70 410 16.40 900 20.55 1780 26.20
39 115 11.70 420 16.70 910 20.45 1800 26.40
40 120 11.80 430 16.35 920 20.60 1820 26.64
41 125 11.80 440 16.30 930 20.60 1840 26.86
42 130 11.70 450 16.30 940 20.66 1860 27.12
43 135 11.35 460 16.70 950 20.88 1880 27.00
44 140 10.95 470 17.05 960 21.11 1900 27.25
45 145 10.35 480 17.20 970 20.93 1920 27.36
46 150 10.05 490 17.30 980 21.03 1940 27.68
47 155 9.70 500 17.40 990 21.05 1960 27.10
48 160 9.70 510 17.50 1000 21.10 1980 27.06
49 165 9.45 520 17.60 1020 21.40 2000 27.25
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Title: BreezeMax 3.65 Broadband Wireless Access System
Model: BMAX-CPE-Si-TDD-E-3.x FCC ID: LKT-BMAX-SI36

Antenna Factor
Double Ridged Guide Antenna mfr EMCO model 3115 1m calibration

Point Frequency (MHz) Antenna Factor (dB/m)
1 1000 23.9
2 2000 28.3
3 3000 31.0
4 4000 33.1
5 4500 32.5
6 5000 32.4
7 6000 53.7
8 6500 35.6
9 7000 36.4
10 7500 36.9
11 8000 37.0
12 8500 38.0
13 9000 38.6
14 9500 38.4
15 10000 38.4
16 10500 38.4
17 11000 38.9
18 11500 39.6
19 12000 39.4
20 12500 39.2
21 13000 40.3
22 13500 41.0
23 14000 41.2
24 14500 41.3
25 15000 40.0
26 15500 38.0
27 16000 38.1
28 16500 40.3
29 17000 42.2
30 17500 44.6
31 18000 46.2

Cable Loss

Type: Sucoflex 104PE; Ser.No.21328/4PE: 3 m length

Point Frequency (GHz) Cable Loss (dB)
0 0.0-1.8 1.67
1 1.8-3.6 2.39
2 36-54 3.04
3 5.4-7.2 3.58
4 7.2-9.0 4.06
5 9.0-10.8 4.49
6 10.8-12.6 4.91
7 12.6-14.4 5.31
8 14.4-16.2 5.66
9 16.2-18.00 6.01

42 Chaim Levanon St. Tel-Aviv 69977 Israel. Management: Tel: 972-3-6467800 Fax: 972-3-6467779 www.sii.org.il
Electronics: Tel: 972-3-6465050 Fax: 972-3-7454026 - Alarms Systems Section: Tel: 972-3-6465370 Fax: 972-3-6467262



/};B\ THE STANDARDS INSTITUTION OF ISRAEL,  (Bectones & Teemates Laboratory)

Test report No: 8812307227 Page 54 of 54 Pages

Title: BreezeMax 3.65 Broadband Wireless Access System

Model: BMAX-CPE-Si-TDD-E-3.x FCC ID: LKT-BMAX-SI36
APPENDIX C General information.

Abbreviations and acronyms
The following abbreviations and acronyms are applicable to this test report:

AC alternating current

cm centimeter

dB decibel

dBm decibel referred to one milliwatt
dB(uV) decibel referred to one microvolt
dB(uV/m)  decibel referred to one microvolt per meter
EMC electromagnetic compatibility
EUT equipment under test

GHz gigahertz

H height

Hz hertz

kHz kilohertz

L length

LNA low noise amplifier

m meter

Mbps megabit per second

MHz megahertz

NA not applicable

OFDM Orthogonal Frequency Division Multiple Access
PRBS pseudo random binary sequence
QP quasi-peak

RF radio frequency

RE radiated emission

rms root mean square

w width

Specification references

47 CFR part 15: 2006 Radio Frequency Devices

ANSI C63.4: 2003 American National Standard for Method of Measurements of
Radio-Noise Emissions from Low-Voltage Electrical and
Electronic Equipment in the Range of 9 kHz to 40 GHz

ANSI/TIA-603-C: 2004 Land Mobile FM or PM Communication Equipment
Measurement and Performance.
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